

Report NO.: MZ2-240500432EN

# SUPER LABORATORY CO., LTD.



### TESTING CENTER TEST REPORT

### CUSTOMER

### Real Promise Co. Ltd.

8F.-7, No. 500, Sec. 2, Tiding Blvd., Zhongshan Dist., Taipei City 104, Taiwan

Page 1 of 3

Sample name : Collagen

Manufacturer: Real Promise Co. Ltd.

Manufacture Date : 03/2024 Sample expiry Date : 03/2026 Lot number : 232431 Country of origin : Taiwan

Sample Condition: Room Temperature

Sample delivering: By applicant

Contact Person: Mr. Lai

Test sample packaging: as Appendix

Number of Samples: 3 Pieces

Report purpose: Self-Management

Phone Number: +886-2-2568-2659

------ The sample information provided above was confirmed by the customer ------

Sample Received : 2024/05/16		Date of Testing: 2024/05/20		Date of Report : 2024/05/27	
Item (s)	Result (s)	Unit	Method		LOQ / LOD
Heavy Metals in Food-Arsenic, Lead, Cadmium and Mercury					
Arsenic (As)	ND	ppm (µg/g)	MOHW Food No. 1031901169 Amended. 2 2014. General Method of Test for Heavy M Instrument: ICP-OES.	•	2.0
Lead (Pb)	ND	ppm (µg/g)	MOHW Food No. 1031901169 Amended. 2 2014. General Method of Test for Heavy M Instrument: ICP-OES.	•	2.0
Cadmium (Cd)	ND	ppm (µg/g)	MOHW Food No. 1031901169 Amended. 2 2014. General Method of Test for Heavy M Instrument: ICP-OES.	•	2.0
Mercury (Hg)	ND	ppm (µg/g)	MOHW Food No. 1031901169 Amended. 2 2014. General Method of Test for Heavy M Instrument: ICP-OES.	•	2.0
Null below					

#### Remark (s):

- All inspection contents in this inspection report are inspected according to the entrusted items. If there is any falsehood, we are willing to take full responsibility.
- Please note if the tests do not involve sampling, then the test report is only responsible for the test sample provided by the customer. And the report is invalid if not presented in full and for reference only; it shall not be used for advertising, sales promotions, or notarial purposes. Also, when the target is below the limit of detection (LOD) or the limit of quantification (LOQ), the test results will be expressed as "Negative" or "ND" (Not detected).





This report is used only for providing the testing results of commissioned items, not for determining the legality of the product.





Report NO.: MZ2-240500432EN

# SUPER LABORATORY CO., LTD.

## **TESTING CENTER TEST REPORT**



## CUSTOMER

### Real Promise Co. Ltd.

8F.-7, No. 500, Sec. 2, Tiding Blvd., Zhongshan Dist., Taipei City 104, Taiwan

Page 2 of 3

Sample name : Collagen

Sample Condition: Room Temperature

Sample Received : 2024/05/16 Date of Testing : 2024/05/20 Date of Report : 2024/05/27













Report NO.: MZ2-240500432EN

# SUPER LABORATORY CO., LTD.

## **TESTING CENTER TEST REPORT**





### Real Promise Co. Ltd.

8F.-7, No. 500, Sec. 2, Tiding Blvd., Zhongshan Dist., Taipei City 104, Taiwan

Page 3 of 3

Sample name : Collagen

Sample Condition: Room Temperature

Sample Received : 2024/05/16 Date of Testing : 2024/05/20 Date of Report : 2024/05/27







